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CUSTOMER NAME: SHANGHAI CENTURY PRECISION MACHINERY CO ., LTD 

ADDRESS: #7235 PUWEI RD, FENGXIAN DISTRICT, SHANGHAI 201417 

 

Sample Name : SS SAMPLE 

Product Specification : 6MM 

Material and Mark : SS 304 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 

*********** 
Date of Receipt  : Nov 25, 2019 

Testing Start Date  : Nov 25, 2019 

Testing End Date : Dec 05, 2019 

Test result(s)    : For further details, please refer to the following page(s) 
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

 
 
Signed for 
SGS-CSTC Standards Technical  
Services Co., Ltd. GZ Branch Testing 
Center 

 
Shining Chan 

Authorized signatory 
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Macroscopic examination of welds: 

Test method: ASME BPVC IX-2017 

Macroscopic etchant: 10% oxalic acid solution 

Test Result: The cross sections of the weld metal and base metal show complete fusion and freedom 

from cracks. One pore was found on weld beads, the size is 0.20mm. The difference in the lengths of 

the legs≈1.16mm. 

Test Photo: 

 

Magnification：7.5X 
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Original Sample Photo: 

 

******** End of report******** 
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